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Plot 7-471 Radiated Restricted Lower Band Edge Measurement Antenna 3a
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Plot 7-472 Radiated Restricted Lower Band Edge Measurement Antenna 3a
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Plot 7-473 Radiated Restricted Lower Band Edge Measurement Antenna 3a
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Plot 7-475 Radiated Restricted Lower Band Edge Measurement Antenna 3a
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Plot 7-477 Radiated Restricted Lower Band Edge Measurement Antenna 3a
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Plot 7-479 Radiated Restricted Lower Band Edge Measurement Antenna 3a
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Plot 7-481 Radiated Restricted Lower Band Edge Measurement Antenna 3a
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Plot 7-483 Radiated Restricted Upper Band Edge Measurement Antenna 3a

Mode 802.11n
Data Rate MCS4
Distance of Measurement 3 Meters
Operating Frequency 2437MHz
Channel 6
PASS puerage Trace GEW: g m; Peak: 2484.42 MHz, 65.11 dBuV/m
éggk%f{fift 16908 oo T.oms  Avg: 2485.57 MHz, 47.57 dBuV/m
140 A
E
> 120 A
I
[an]
Z
£ 100 1
o
c
g
o 801
o
@
L 60 4 A P
40 - 3

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-484 Radiated Restricted Upper Band Edge Measurement Antenna 3a

FCC ID: BCGA2995 MEASUREMENT REPORT Approved by:
IC: 579C-A2995 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

) Page 303 of 430
1C2405200018-14.BCG 5/20/2024 - 7/12/2024 Tablet Device

V 10.6 09/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Mode 802.11n
Data Rate MCS7
Distance of Measurement 3 Meters
Operating Frequency 2437MHz
Channel 6
PASS reetoc RN M, Peak: 2485.22 MHz, 64.50 dBuV/m
Pesk Offet: ﬁ’ﬁ%u% SWT: 1.0ms__Avg: 2484.30 MHz, 48.23 dBuV/m
140 A
E
> 120 A
3
o
=
£ 100 1
o
c
o
& 80
i)
¢
Y- 60 ok
40 4 3

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-485 Radiated Restricted Upper Band Edge Measurement Antenna 3a
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Plot 7-487 Radiated Restricted Upper Band Edge Measurement Antenna 3a
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Plot 7-489 Radiated Restricted Upper Band Edge Measurement Antenna 3a
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Plot 7-493 Radiated Restricted Upper Band Edge Measurement Antenna 3a
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Plot 7-495 Radiated Restricted Upper Band Edge Measurement Antenna 3a
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Plot 7-497 Radiated Restricted Upper Band Edge Measurement Antenna 3a
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Mode 802.11n
Data Rate MCS4
Distance of Measurement 3 Meters
Operating Frequency 2462MHz
Channel 11
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Plot 7-499 Radiated Restricted Upper Band Edge Measurement Antenna 3a
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Plot 7-500 Radiated Restricted Upper Band Edge Measurement Antenna 3a
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Mode 802.11n
Data Rate MCS2
Distance of Measurement 3 Meters
Operating Frequency 2467MHz
Channel 12
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Plot 7-501 Radiated Restricted Upper Band Edge Measurement Antenna 3a
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Plot 7-502 Radiated Restricted Upper Band Edge Measurement Antenna 3a
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Mode 802.11n
Data Rate MCS7
Distance of Measurement 3 Meters
Operating Frequency 2467MHz
Channel 12
PASS Peak Ffa aee ) CEW: % m; Peak: 2484.42 MHz, 62.31 dBuV/m
Aug, Offset: 117617;’5 SWT: 1.oms Avg: 2483.61 MHz, 50.84 dBuV/m
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Plot 7-503 Radiated Restricted Upper Band Edge Measurement Antenna 3a

Mode 802.11n
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Distance of Measurement 3 Meters
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Plot 7-504 Radiated Restricted Upper Band Edge Measurement Antenna 3a
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Mode 802.11n
Data Rate MCS4
Distance of Measurement 3 Meters
Operating Frequency 2472MHz
Channel 13
PASS Peak Ffa oee ) CEW: % m; Peak: 2483.50 MHz, 66.31 dBuV/m
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Plot 7-505 Radiated Restricted Upper Band Edge Measurement Antenna 3a

Mode 802.11n
Data Rate MCS7
Distance of Measurement 3 Meters
Operating Frequency 2472MHz
Channel 13
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Plot 7-506 Radiated Restricted Upper Band Edge Measurement Antenna 3a
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Mode 802.11ax-SU
Data Rate MCS2
Distance of Measurement 3 Meters
Operating Frequency 2412MHz
Channel 1
PASS Peak Ffa oee ; CEW: % mz Peak: 2389.52 MHz, 63.68 dBuV/m
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Plot 7-507 Radiated Restricted Lower Band Edge Measurement Antenna 3a
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Plot 7-508 Radiated Restricted Lower Band Edge Measurement Antenna 3a
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Mode 802.11ax-SU
Data Rate MCS9
Distance of Measurement 3 Meters
Operating Frequency 2412MHz
Channel 1
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Plot 7-509 Radiated Restricted Lower Band Edge Measurement Antenna 3a

Mode 802.11ax-SU
Data Rate MCS2
Distance of Measurement 3 Meters
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Plot 7-510 Radiated Restricted Lower Band Edge Measurement Antenna 3a
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Mode 802.11ax-SU
Data Rate MCS4
Distance of Measurement 3 Meters
Operating Frequency 2417MHz
Channel 2
PASS Peak Ffa oee ) RBW: 1MHz  peak: 2389.76 MHz, 68.38 dBuV/m
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Plot 7-511 Radiated Restricted Lower Band Edge Measurement Antenna 3a

Mode 802.11ax-SU
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Distance of Measurement 3 Meters
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Plot 7-512 Radiated Restricted Lower Band Edge Measurement Antenna 3a
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Mode 802.11ax-SU
Data Rate MCS2
Distance of Measurement 3 Meters
Operating Frequency 2422MHz
Channel 3
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Plot 7-513 Radiated Restricted Lower Band Edge Measurement Antenna 3a

Mode 802.11ax-SU
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Plot 7-514 Radiated Restricted Lower Band Edge Measurement Antenna 3a
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Mode 802.11ax-SU
Data Rate MCS9
Distance of Measurement 3 Meters
Operating Frequency 2422MHz
Channel 3
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Plot 7-515 Radiated Restricted Lower Band Edge Measurement Antenna 3a

Mode 802.11ax-SU
Data Rate MCS2
Distance of Measurement 3 Meters
Operating Frequency 2427MHz
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Plot 7-516 Radiated Restricted Lower Band Edge Measurement Antenna 3a
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Mode 802.11ax-SU
Data Rate MCS4
Distance of Measurement 3 Meters
Operating Frequency 2427MHz
Channel 4
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Plot 7-517 Radiated Restricted Lower Band Edge Measurement Antenna 3a

Mode 802.11ax-SU
Data Rate MCS9
Distance of Measurement 3 Meters
Operating Frequency 2427MHz
Channel 4
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Plot 7-518 Radiated Restricted Lower Band Edge Measurement Antenna 3a
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Mode 802.11ax-SU
Data Rate MCS2
Distance of Measurement 3 Meters
Operating Frequency 2432MHz
Channel 5
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Plot 7-519 Radiated Restricted Lower Band Edge Measurement Antenna 3a

Mode 802.11ax-SU
Data Rate MCS4
Distance of Measurement 3 Meters
Operating Frequency 2432MHz
Channel 5
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Plot 7-520 Radiated Restricted Lower Band Edge Measurement Antenna 3a
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